SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

<2Mbps>

CSE Plot on Ch 39 between 30MHz ~ 1 GHz

CSE Plot on Ch 39 between 1 GHz ~ 26.5 GHz

Spectrum o Spectrum o
Ref Level 30.00 dBm  Offset 20,06 & & RBW 100 kHz Ref Level 30.00 dim  Offset 20,06 d2 e RBW 100 kHz
fo art 20 dB SWT 30.1 ms @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view j@ 1Pk view
Mi1[1] -47.13 dBm| M1[1] 16.96 dBm|
858.1100 MHz, 2.441130 GHz
20 df 20 di | M2[1] -33.75 dBm)
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CSE Plot on Ch 78 between 30MHz ~ 1 GHz

CSE Plot on Ch 78 between 1 GHz ~ 26.5 GHz

Spectrum o Spectrum o
Ref Level 25.97 dBm  Offset 19,97 d& & RBW 100 kHz Ref Level 29.97 dom  Offset 19,57 d2 @ RBW 100 kHz
fo art 20 dB SWT 30.1 ms @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk view j@ 1Pk view
M1[1] -47.20 dBm| M1[1] 16.96 dBm|
714.5670 MHz| 2.480230 GHz
20d 20 dé: t m2[1] -33.20 dBim
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

<3Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1 GHz

CSE Plot on Ch 00 between 1 GHz ~ 26.5 GHz

Spectrum = Spectrum =
Ref Level 30.00 dom  Offset 20,04 db = RBW 100 kHz Ref Level 30.00 dom  Offset 20,04 db = RBW 100 kHz
o AL 20 d8 SWT 30.1 ms & VBW 300 kHz Mode Sweep po ATL 20 d8 SWT 255 ms w VBW 300 kHz Mode Sweep
j@ 1Pk view j@ 1Pk view
Mi1[1] -46.04 dBm| Mi1[1] 16.85 dBm)|
748.0830 MHz 2.402030 GHz
20 d 20 dih 1 M2{1] -32.41 dBm)
¥ D1 16.854 dem 7.205220 GHz|
10 d 10 de
0 dBm 0 dbn
D2 -3.146 dBm 2 3,146 dBm
=10 df =10 df
20 d 20 d
-30 d -30 d L
-40 d o -40 d
-60 dBm -60 dBm
Start 0.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
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il (] i

CSE Plot on Ch 39 between 30MHz ~ 1 GHz

CSE Plot on Ch 39 between 1 GHz ~ 26.5 GHz

Spectrum o Spectrum o
RefLevel 30.00 dém  Offset 20.06 dé & RBW 100 kHz Ref Level 30.00 dém  Offset 20,06 dB & RBW 100 kHz
o ALt 20d8  SWT  30.1ms e VBW 300 kHz Mode Swesp o ALL 2008 SWT 255 ms & VBW 300 kHz Mode Sweap
[@ 17k View [@ 17k View
M1[1] -46.61 dBm) M1[1] 17.37 dBm|
487.1300 MHz| 2.441130 GHz,
20 d 20 db m2[1] -37.50 dBm|
D1 17.368 dbr 15.829030 GHz|
10 di 10 di
0 dBm: 0 dBm|
D2 -2.632 dBm Dz -2.632 dBm
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Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR380307A

<3Mbps>

CSE Plot on Ch 78 between 30MHz ~ 1 GHz

CSE Plot on Ch 78 between 1 GHz ~ 26.5 GHz

Spectrum =

Ref Level 29.97 dém Offset 19,97 dB & RBW 100 kHz

Spectrum

=)

RefLevel 25.97 dbm  Offset 15,97 db @ RBW 100 kHz
o AL 20 d8 SWT 30.1 ms & VBW 300 kHz Mode Sweep po ATL 20 d8 SWT 255 ms & VBW 300 kHz Mode Sweep
j@ 1Pk view j@ 1Pk view
Mi1[1] -47.15 dBm)| Mi1[1] 17.52 dBm)|
950.4510 MHz 2.480230 GHz
20 d 20 d - M2{1] -35.24 dBm)
o1 521 dém 7.440660 GHz
10 d 10 d
0 dém 0 dem|
o 2473 2 -2.479 dBm
-10 d -10 d
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T
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-60 dBm -60 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
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Report No. : FR380307A

<HR 2Mbps Ant.3>

Number of Hopping Frequency

Number of Hopping Channel Plot on Channel 00 - 78

Spectrum

Ref Level 30.00 dBm

(=)

Offset 20.19 dé & RBW 300 kHz

fe Att 20 dB & SWT 5ms @ VBW 300 kHz

@ 1Pk Max
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Stop 2.441 GHz

Spectrum
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ssomanas. FCC RADIO TEST REPORT Report No. : FR380307A

Hopping Channel Separation

<HR 2Mbps>
Channel Separation Plot on Channel 00 - 01 Channel Separation Plot on Channel 39 - 40
Spectrum {@ Spectrum l@
Ref Level 30,00 dEm Offset 20.10 dB =« RBW 300 kHz Ref Level 30,00 dEm Offset 20.21 dB @ RBW 300 kHz
o Att 20 dB & SWT 5 ms & VBW 300 kHz  Mode Swesp po ALt 20 dB & SWT 5 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
Mi[1] 16.90 dBm)| Mi[1] 17.40 dBm
2.40187050 GHz 2.44086610 GHz|
20 - 0214 0.00 dB| o0 — 0233 0.03 dB
o - T ___ 94.21 kHz| T T ———— — B —— 100724 MHz
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| = J WRRRRED e Il = J WRRRRED e
Channel Separation Plot on Channel 77 - 78
(Spectum ) =)
Ref Level 30.00 dém Offset 20.12 dB & RBW 300 kHz
jo Att 20 db & SWT S ms & VBW 300 kHz  Mode Sweep
@ 1Pk Max
M1l1] 17.29 dBm)|
2.47887480 GHz|
20 D231 0.06 dB
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TEL : 886-3-327-0868 Page Number 1 A2-3-20f9

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

Package Transfer Time Plot
Spectrum n%’:l
Ref Level 30,00 dBm Offset 20,21 dB & RBW 1 MHz
f Att 20 dB @ SWT 10 ms & YBW 1 MHz
SGL
@ 1Pk Max
M1[1] 17.05 dBm
o i s _ 1.11000 ms
#0 dBm | M e T T O PR Ty e e b
10| dem 2.92000 ms
0 gB!
10 dém
-20 dBm
-30 dém
-4 My
i W -
50 dem
-60 dBm
CF 2.441 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
M1 1 1.11 ms 17.05 deém
D2 M1 1 2,92 ms 1.30 de
D3 M1 1 375 ms 0.01 d&
Jjd GRNRNERND wa
Da 20.JUL.2023 10:36:1
Remark:

1. In normal mode, hopping rate is 1600 hops/s with 6 slots in 79 hopping channels.

With channel hopping rate (1600 /6 / 79) in Occupancy Time Limit (0.4 x 79) (s),Hops
Over Occupancy Time comes to (1600 / 6/ 79) x (0.4 x 79) = 106.67 hops.

2. In AFH mode, hopping rate is 800 hops/s with 6 slots in 20 hopping channels. With
channel hopping rate (800 / 6 / 20) in Occupancy Time Limit (0.4 x 20) (s), Hops Over
Occupancy Time comes to (800 / 6 / 20) x (0.4 x 20) = 53.33 hops.

3. Dwell Time(s) =

Hops Over Occupancy Time (hops) x Package Transfer Time
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20dB Bandwidth

<HR 2Mbps>

20 dB Bandwidth Plot on Channel 00 20 dB Bandwidth Plot on Channel 39

Spectrum o Spectrum k2
Ref Level 30.00 dBm Offset 20.19 dB & RBW 30 kHz Ref Level 30.00 dBm Offset 20.21 dB & RBW 30 kHz
lo Att 20 dB @ SWT Sms @ VBW 100 kHz Mode Swesp o ALt 20 db e SWT Sms @ VBW 100 kHz Mode Swesp
@17k View [@ 17k View
Mi1[1] -6.17 dBm| Mi1[1] -5.46 dBm
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20 dB Bandwidth Plot on Channel 78

Spectrum =
Ref Level 30.00 dem  OFfset 20.12 db & RBW 30 iz
o AL 20 dB @ SWT Sms @ VBW 100 kHz Mode Sweep
@ 1Pk view
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0 d < .
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99% Occupied Bandwidth|

<HR 2Mbps>

99% Occupied Bandwidth on Channel 00 99% Occupied Bandwidth on Channel 39

Spectrum l“\%’ Spectrum l“\%’
Ref Level 30.00 dém  Offset 20.18 dB @ RBW 30 kHz Ref Level 30.00 dém  Offset 20.21 dB @ RBW 30 kHz
fo At 20 dB @ SWT 5ms @ YBW 100 kHz  Mode Sweep |o Att 20 dB & SWT Sms & VBW 100 kHz Mode Sweep
@ 1Pk Vigw @ 1Pk Vigw
Mi[1] 14.25 dBm Mi[1] 14.73 dBm
2.40200400 GHz, 2.44100000 GHz,
20 da T Occ B 1.192807193 MHz| 20 dte Occ B 1.190809191 MHz|
| A ~
10 éBm — - pan 10 éBm — \ =
I e W VAR IV Comvo, R Y, ~ - T Rl S
W o b A -
0 =SS 0 W
~ ™~ ~
Vs \ il A
=10 dBm- ~ N =10 dBm- — x
/ \ / \
.20 cbm - = -20 dbm 2 o
\ 7 \ -~ \ / \ ~
\ o A PVay \ ~ N,
30 —_— -30-emiri- —
=40 dBm: =40 dBm:
-50 dBm -50 dBm
-50 dBn -50 dBn
GF 2,402 GHz 1001 pts Span 2.0 MHz GF 2,441 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-valus | ¥-valus | _Function | Function Result | Type | Ref | Trc | X-valus | ¥-valus | _Function | Function Result |
M 1 2.402004 GHz 14.25 dbm M 1 2.441 GHz 14.73 dbm
T1 1 2,40141259 GHz -0.30 dBm Occ Bw 1.192607193 MHz T1 1 2,44041059 GHz -0.00 dém Occ Bw 1.190809191 MHz
T2 1 2.40260539 GHz -0.76 dém T2 1 2.4416014 GHz -0.17 dBém
i | ! i | !
L L J L L J -

99% Occupied Bandwidth on Channel 78

Ref Level 30.00 dBm  Offset 20.12 dB @ RBW 30 kHz

jo Att 20 dB @ SWT 5ms & VBW 100 kHz  Mode Sweep

@ 1Pk View
Mi[1] 14.40 dBm

2.47999800 GHz
20 den Occ By 1.190809191 MHz|
/T ~
10 gBm v X 5 =
P VoW R VA e BT e
P Tl
0 - =
-10 d@m . =
/ \

~40 dBm-

-50 dBm

-50 dBn

GF 2.48 GHz 1001 pts Span 2.0 MHz

Marker

Type | Ref | Trc | X-valus | ¥-valus | _Function | Function Result |
M 1 2.479998 GHz 14.40 dbm
T1 1 2,47940859 GHz -0.13 dém Occ Bw 1.190809191 MHz
T2 1 2.4805994 GHz -0.47 dBm

i | !

L JU J QD e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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Band Edges

<HR 2Mbps>

Low Band Edge Plot on Channel 00

High Band Edge Plot on Channel 78

Spectrum l“%.’ Spectrum l“%.’
Ref Level 30,00 dm  Offset 20.18 dB e RBW 100 kHz Ref Level 30.00 dém  Offset 20.12 dB @ RBW 100 kHz
fo At 20 dB & SWT S ms e VBW 300 kHz  Mode Sweep o Att 20d8 & SWT 5ms @ VBW 300kHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 13.47 dBm)| mMi[1] 15.40 dBm)|
2.3995660 GHZ| 2.4835350 GHz
20 dBm f 20 dbm |
01 15,425 db 16.594 dBy
A, i
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/ 1 / \\
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Hopping Mode Band Edges

<HR 2Mbps>

Hopping Mode Low Band Edge Plot Hopping Mode High Band Edge Plot
Spectrum | =) | (spectum ) (=)
Ref Level 30.00 dBm Offset 20.19 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 20.12 dB & RBW 100 kHz
= ALL 20 dB & SWT Sms & VBW 300 kHz Mode Sweep b ALL 20 dB = SWT Sms & VBW 300 kHz Mode Sweep
@ 1Pk View |@ 1Pk View
M1[1] -46.94 dBm M1[1] -45.84 dBm
20 d : - 20 d t
D1 16.474 dBm T h N ” " L\ }\ }lj”’l\b 756 '\LLY.
4 P P T L Pt e YA LA
10 i pV ot W 1 e o
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0 dBy ! 0 dBm -
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”W W
-40 dBm- T ~40 dBm: i -
v N ™ E
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Spurious Emission

<HR 2Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1 GHz CSE Plot on Ch 00 between 1 GHz ~ 26.5 GHz

Spectrum [“%.’ Spectrum [“%.’
Ref Level 30,00 dBm Offset 20.19 dB & RBW 100 kHz Ref Level 30,00 dBm Offset 20.12 dB & RBW 100 kHz
fo Att 20d8  SWT  30.1ms e VBW 300 kHz  Mode Sweep fo_Att 20ds  SWT 255 ms e VBW 300 kHz  Mode Sweep
@17k view [@ 17k View
mi[1] 17.10 dBm mi[1] 15.97 dBm
748.2130 MHZ, 2.402030 GHZ|
20 dBm 20 dfy i 2(1] 35.98 dBm|
01 15.350 den 7.206920 GHZ|
10 dBm 10
o0d od
D2 -4.031 dBm D2 4,031 dBm
-10 dém -10 di
~20 dBm: -20 df
<30 dBm a0 e
¥
-40 dBm -40 | ‘W w
-60 dBm -60 di
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
— S — p— —
il ] [ CERERRE I L il ] [ CEERREEN

CSE Plot on Ch 39 between 30MHz ~ 1 GHz CSE Plot on Ch 39 between 1 GHz ~ 26.5 GHz

Spectrum [“%.’ Spectrum [“%.’
Ref Level 30,00 dém Offset 20.21 dBé @« RBW 100 kHz Ref Level 30,00 dEm Offset 20.21 dB & RBW 100 kHz
fo Att 20d8  SWT  30.1ms e VBW 300 kHz  Mode Sweep fo_Att 20ds  SWT 255 ms e VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 16.34 dBm)| M1[1] 16.39 dBm
873.2090 MHz| 2.441130 GHz|
20 dBm 20 dar { 2(1] 47.03 dBm)|
)1 16.390 dBm 15.848580 GHz,
10 dBm 10
0 di 0 di
D m D2 -3 0 dem:
-10 dem: -10 d
~20 dBm: -20 di
-30 dBm =30
-
Y
-40 dBm -40
M1
WM
60 dBm: -£0d
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
b — —
J{ ] M)

) SRR e
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<HR 2Mbps>

CSE Plot on Ch 78 between 30MHz ~ 1 GHz

CSE Plot on Ch 78 between 1 GHz ~ 26.5 GHz

Spectrum l“%‘.'

Ref Level 30,00 dBm  Offset 20.12 dB @ RBW 100 kHz

Spectrum

(=)

Ref Level 30.00 d&m Offset 20.12 dBé & RBW 100 kHz
fo ALt 20 dB  SWT 30.1 ms & VBW 300 kHz  Mode Sweep po ALt 20 dB  SWT 255 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View 1@ 1Pk View
Mi[1] 46.081 dBm Mi[1] 16.28 dBm
938.8110 MHz 2.480230 GHz|
20 dBm 20 df T M2[1] 36.19 dBm)|
D1 1 dB 17.602070 GHz|
10 dBmr 10 dt
0de 0d8
-3.7. i 2 -2.719 db
-10 dBm -10
-20 dBn -20
-30 dem -30d ”
Y
-40 dBm -40)
-60 dBm 60 df
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
JU ) QR e JU ) @ e
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<HR 2Mbps Ant.4>

Number of Hopping Frequency

Number of Hopping Channel Plot on Channel 00 - 78

Spectrum

Ref Level 30.00 dBm

(=)

Offset 20.04 dé & RBW 300 kHz

fe Att 20 dB & SWT 5ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max
20 dem:
AR A VA Tt VA e T s eV attan an FasV oW on Vet au Ve Vi TanY At  Se s Vil ' an ¥ an Ty T
10 Hem
0 gbm

691 pts

Stop 2.441 GHz

Spectrum

Ref Level 30.00 dBm

(=)

Offset 20.04 dB @ RBW 300 kHz

fo Att 20 dB @ SWT Sms @ YBW 300 kHz

@ 1Pk Max

Mode Sweep

20 dBm

T
10 dem:

VAT YN

YUY

0 dBm

-10 dBm

-20 dém

-30 dBm

-40 dBm

-50 dBm

-60 dém

Start 2.441 GHz

691 pts

)l

Date: 2.AUG.2023

14:16:35

Stop 2.4835 GHz
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Hopping Channel Separation

<HR 2Mbps>
Channel Separation Plot on Channel 00 - 01 Channel Separation Plot on Channel 39 - 40
Spectrum {@ Spectrum l@
Ref Level 30,00 dBm Offset 20.04 db & RBW 300 kHz Ref Level 30,00 dBm Offset 20.06 dé & RBW 300 kHz
o Att 20 dB & SWT 5 ms & VBW 300 kHz  Mode Swesp o Att 20 dB & SWT 5 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
M1[1] 17.66 dBm)| M1[1] 17.62 dBm
2.40187050 GHz| 2.44087050 GHz
20 L D2[13 0.07 dB 20 L D2[ b} 0.01 dB|
e — 98.55 kHz 1 — 1t ~_ 101158 MHz
104d <~ A 10d z -
0 dg| od £
A Ao
-20 dI -z20
30 di 20 de
-40 df =400 df
-50 dl 50
-60 -60
CF 2.401’-5 GHz 691 us w 3.0 MHz CF 2.4415 GHz 691 us Span 3.0 MHz
il ] [ [ il ] [
Channel Separation Plot on Channel 77 - 78
Ref Level 29,97 dém Offset 19.97 dB & RBW 300 kHz
jo Att 20 db & SWT S ms & VBW 300 kHz  Mode Sweep
@ 1Pk Max
M1l1] 17.33 dBm)|
2.47887050 GHz|
20 L 02[33 0.15 dB
T X P — - AT T TT— 998.55 k:—u
10 df o -
od
(o i
-20
-30 di
-40 dl
-50
-60
CF 2.4795 GHz 691 pts SEBI\ 3.0 MH2z
Jjd J [
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Package Transfer Time Plot
Spectrum n%’:l
Ref Level 30,00 dBm Offset 20,06 dB & RBW 1 MHz
lo Att 20 dB @ SWT 10ms @ VBW 1 MHz
SGL
@ 1Pk Max
M1[1] 17.88 dBm
oo dn M1 D2 - 1.37000 ms
S A . 6V e i 8 £
10 dBfn 2.92000 ms
0 der
-10 dgm
-20 dBm
-30 dgm
40 d
*0 SR FA T TR
50 dem
-60 dBm
CF 2.441 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
M1 1 1.37 ms 17.88 dém
D2 M1 1 2,92 ms 1.13 de
D3 M1 1 375 ms 0.01 d&
Jjd ] GRNRNERND wa
Da 7.JUL.202 11:41:49
Remark:

1. In normal mode, hopping rate is 1600 hops/s with 6 slots in 79 hopping channels.
With channel hopping rate (1600 /6 / 79) in Occupancy Time Limit (0.4 x 79) (s),Hops
Over Occupancy Time comes to (1600 / 6/ 79) x (0.4 x 79) = 106.67 hops.

2. In AFH mode, hopping rate is 800 hops/s with 6 slots in 20 hopping channels. With
channel hopping rate (800 / 6 / 20) in Occupancy Time Limit (0.4 x 20) (s), Hops Over
Occupancy Time comes to (800 / 6 / 20) x (0.4 x 20) = 53.33 hops.

3. Dwell Time(s) = Hops Over Occupancy Time (hops) x Package Transfer Time

TEL : 886-3-327-0868 Page Number : A2-4-30of 9
FAX : 886-3-327-0855
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20dB Bandwidth

<HR 2Mbps>

20 dB Bandwidth Plot on Channel 00

20 dB Bandwidth Plot on Channel 39

Spectrum

=

Spectrum k2
Ref Level 30.00 dBm Offset 20.04 dB & RBW 30 kHz Ref Level 30.00 dBm Offset 20.06 dB & RBW 30 kHz
lo Att 20 dB @ SWT Sms @ VBW 100 kHz Mode Swesp o ALt 20 db e SWT Sms e VBW 100 kHz Mode Swemp
@17k View [@ 17k View
Mi1[1] -5.65 dBm| Mi1[1] -5.49 dBm
2.40185217 GHz 2.44035217 GHz|
20 d D2[1] -0.02 dB| 20 d D2[1] 0.34 dB
1 16014 der 1.31304 MHz, 51 14.965 dor 1.30870 MHz,
" A P . s
10 10
Vo ¥ LV ARG TS VW [V T e
i A, v I ™ \J\\
0de . e 0 dBm o - ~
2 4969 dom b D2 5015 dem—¥- ‘{\
-10d 7 - -10 o 7 -
] \
/ i / |
-20 d - 20 d ~ + .
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0d f S A 0 [P V[V L
Y \ Y 4
i | R E / B
40 dBh— ] & 0.4 N LPS
T A [
g
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 2.402 GHz 691 pts Span 3.0 MHz CF 2.441 GHz 691 pts Span 3.0 MHz
JL LN JL oy e

20 dB Bandwidth Plot on Channel 78

Spectrum =
Ref Level 29.97 dBm Offset 19.97 dB & RBW 30 kHz
o AL 20 dB @ SWT Sms @ VBW 100 kHz Mode Sweep
@ 1Pk view
M1[1] -5.72 dBm)|
2.47934763 GHz
20 df D2[1] -0.31 dB
D1 14.040 dBr ! 1.31304 MHz|
on
10d A AT T =
P TV,
o .
0db ’
0 -
2 -5.151 dBm—3 4
-10 df Y
[ \‘
20 d A k
f i \ Al
L !
[ WA L
Ao ~ Y
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-50 dBm'
-60 ul
CF 2.48 GHz 691 pts Span 3.0 MHz
—
i WA
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99% Occupied Bandwidth

<HR 2Mbps>

99% Occupied Bandwidth on Channel 00

99% Occupied Bandwidth on Channel 39

Spectrum l“%.’ Spectrum l“%.’
Ref Level 30,00 dm  Offset 20.04 dB @ RBW 30 kHz Ref Level 30.00 dém  Offset 20.06 dB @ RBW 30 kHz
fo At 20 dB & SWT S ms e VBW 100 kHz  Mode Sweep o Att 20d8 & SWT 5ms @ VBW 100kHz Mode Sweep
@ 1Pk View @ 1Pk View
m1[1] 15.07 dBm Mi[1] 14.95 dBm
2.40200400 GHz, 2.44100000 GHz,
20 dem 'r' Occ Bw 1.190809191 MHZ| 20 dem s Occ Bw 1.190809191 MHz|
. A - . :
10 den — e VS 10 den — A T [ e
1 -1 A e b
0ds - - 0ds =
] \ A A
-10 dBm d = -10 dBm L -
/ R / hY
/ \ / \
.20 dem = - -20 dem
\ / \ ~ /] \ / —
b 1 dAy - et WAy N
-30-ded 3B
-40 dBm -40 dBm
<50 dém: <50 dBm-
-60 dm -60 dBm
CF 2,402 GHz 1001 pts Span 2.0 MHz CF 2,441 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.402004 GH2 15.07 deém M1 1 2.441 GHz 14.95 dBm
T1 1 2,40141459 GHz 0.50 dém Oce Bw 1.190809191 MHz T1 L 244041059 GHz 0.35 dém Occ 8w 1.190809191 MHz
T2 1 2,40260539 GHz 0.06 dBm T2 1 2.4416014 GHz -0.01 dém
)| 1 1 )|
L JL J L J LA e

99% Occupied Bandwidth on Channel 78

Spe im

(=)

Ref Level 29,97 dem
fo ALt 20 d8

Offset 19.97 d& &

® SWT Sms &

RBW 30 kHz
VBW 100 kHz

Made Swesp

@ 1Pk View

20 dBm

M1[1]

10 dén

Oce Bw

14.84 dBm)
2.47999800 GHz|
1.192807193 MHz

0 de Rt

Ao

= T e

v -

-10 dBm

20 dn
\

b

-40 dBm

50 den

-60 dBm:

CF 2.48 GHz

1001 pts

Span 2.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value |

¥-value |

Function |

Function Result |

T1 1
T2 1

2.479988 GHz
247940859 GHz
2.4806014 GHz

14.34 dem
0.09 dém
-0.15 dBm

Occ Bw

1.192807193 MHz

T

J

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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Band Edges

<HR 2Mbps>

Low Band Edge Plot on Channel 00 High Band Edge Plot on Channel 78
Spectrum l@ Spectrum [“%.’
Ref Level 30,00 dEm Offset 20.04 dBE & RBW 100 kHz Ref Level 20.27 d&ém Offset 12.97 dB » RBW 100 kHz
fo At 20 dB & SWT S ms e VBW 300 kHz  Mode Sweep o Att 20d8 & SWT 5ms @ VBW 300kHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] +4.51 dBm)| M1[1] 15.04 dBm)|
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1 B 1
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el ot T e bt b . G LTV S P ‘..J.,-..,,_J SR T
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Start 2.395 GHz ﬁ-gl pts Stop 2.405 GHz Start 2.4775 GHz ﬁ-gl pts Stop 2.4895 GHz
il ) W e L i ] [T
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Hopping Mode Band Edges

<HR 2Mbps>
Hopping Mode Low Band Edge Plot Hopping Mode High Band Edge Plot
Spectrum | =) | (spectum ) (=)
Ref Level 30.00 dBm Offset 20.04 dB & RBW 100 kHz Ref Level 29.97 dém Offset 19.97 dB & RBW 100 kHz
= ALL 20 dB & SWT Sms & VBW 300 kHz Mode Sweep b ALL 20dB » SWT 5 ms w VBW 300 kHz Mode Sweep
@ 1Pk View |@ 1Pk View
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Spurious Emission

<HR 2Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1 GHz

CSE Plot on Ch 00 between 1 GHz ~ 26.5 GHz

Spectrum [“%.’ Spectrum [“%.’
Ref Level 30,00 dem  Offset 20.0% db & RBW 100 kHz Ref Level 30,00 dem  Offset 20.0% db & RBW 100 kHz
fo Att 20d8  SWT  30.1ms e VBW 300 kHz  Mode Sweep fo_Att 20ds  SWT 255 ms e VBW 300 kHz  Mode Sweep
@17k view [@ 17k View
mi[1] 17.19 dBm mi[1] 15.90 dBm
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20 dBm 20 dfy | 2(1] 35.70 dBm|
b1 15.501 dBm 7.206920 GHz
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1 )

Start 1.0 GH.
—

N
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—

CSE Plot on Ch 39 between 30MHz ~ 1 GHz

CSE Plot on Ch 39 between 1 GHz ~ 26.5 GHz

Spectrum

[= Spectrum | [=
Ref Level 30,00 dBm Offset 20.06 dB & RBW 100 kHz Ref Level 30,00 dBm Offset 20.06 dB & RBW 100 kHz
fo Att 20d8  SWT  30.1ms e VBW 300 kHz  Mode Sweep fo_Att 20ds  SWT 255 ms e VBW 300 kHz  Mode Sweep
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Y
-40 dBm a0 W
-60 dam -50
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m— S— —
i ] [ CERERRE I ] [ CERERRE I
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<HR 2Mbps>

CSE Plot on Ch 78 between 30MHz ~ 1 GHz

CSE Plot on Ch 78 between 1 GHz ~ 26.5 GHz

Spectrum

2 Spectrum 2
Ref Level 29,97 dém Offset 12.97 dBé & RBW 100 kHz Ref Level 29,97 d&m Offset 12.97 dB & RBW 100 kHz
o Att 20 dB  SWT 30.1 ms & VBW 300 kHz  Mode Sweep po ALt 20 dB  SWT 255 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View 1@ 1Pk View
Mi[1] 46.12 dBm Mi[1] 15.29 dBm
904.2480 MHz 2.480230 GHz|
20 dBm 20 dBy T M2[1] 34.30 dBm)|
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JU ) SRR e JU ) SRR e
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.4~26.7C
Relative Humidity : |62.3~67.1%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number : Blof Bl
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EUT Information

Report NO : 380307
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
80+
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m -
° T CISPR22-A A F
= 504+ “ini - PR s e e e
© end e e H
2 4
3
404
*
ol ® ¢ e
20+ ¢ ¢
10T
0 } } } +— } } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.154000 27.93 55.78 27.85 | L1 OFF 19.9
0.154000 36.38 65.78 29.40 | L1 OFF 19.9
0.186000 22.66 54.21 3155 | L1 OFF 19.9
0.186000 32.02 64.21 3219 | L1 OFF 19.9
0.370000 27.81 48.50 20.69 | L1 OFF 19.9
0.370000 31.87 58.50 26.63 | L1 OFF 19.9
0.418000 15.58 47.49 3191 | L1 OFF 20.0
0.418000 20.65 57.49 36.84 | L1 OFF 20.0
0.506000 25.51 46.00 20.49 | L1 OFF 20.0
0.506000 31.94 56.00 24.06 | L1 OFF 20.0
0.894000 22.20 46.00 23.80 | L1 OFF 20.0
0.894000 31.25 56.00 2475 | L1 OFF 20.0
1.454000 19.14 46.00 26.86 | L1 OFF 20.0
1.454000 33.87 56.00 2213 | L1 OFF 20.0
13.566000 17.05 50.00 3295 | L1 OFF 20.1
13.566000 22.25 60.00 37.75 | L1 OFF 20.1




EUT Information

Report NO : 380307
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
0T
80+
70t
N 60_\ CISPR22-QP LimitatMain Ports
>
m i RN
© .h‘-\"-‘_ S
£ 50t b ’
[}
e 1
3
40;
30+ v "
201
101
0 } —t———— } ——— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuVv) | (dB) (dB)
0.158000 24.50 55.57 31.07 | N OFF 19.9
0.158000 34.36 65.57 31.21 | N OFF 19.9
0.430000 25.90 47.25 2135 | N OFF 20.0
0.430000 29.60 57.25 27.65 | N OFF 20.0
0.462000 19.61 46.66 27.05 | N OFF 20.0
0.462000 29.31 56.66 27.35 | N OFF 20.0
0.478000 23.57 46.37 22.80 | N OFF 20.0
0.478000 31.19 56.37 25.18 | N OFF 20.0
1.394000 17.79 46.00 28.21 | N OFF 20.0
1.394000 31.80 56.00 2420 | N OFF 20.0
2.918000 21.73 46.00 2427 | N OFF 20.0
2.918000 26.65 56.00 29.35 | N OFF 20.0
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Appendix C. Radiated Spurious Emission

Temperature : 21.0~26.0°C
Test Engineer : Bigshow Wang, Quentin Liu, and Danel Lee
Relative Humidity : 45~60%
<BR + EDR Ant.3>
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2336.355 50.23 -23.77 74 44.29 27.27 1545 | 36.78 | 174 260 P H
2336.355 25.47 -28.53 54 - - - - - - A H
* 2402 116.04 - - 109.86 27.41 1554 | 36.77 174 260 P H
* 2402 91.28 - - - - - - - - A H
BT
H
CHOO0
2338.77 49.86 -24.14 74 43.9 27.28 15.46 | 36.78 | 329 312 P \Y
2402MHz
2338.77 25.1 -28.9 54 - - - - - - A \%
* 2402 109.49 - - 103.31 27.41 1554 | 36.77 | 329 312 P \%
* 2402 84.73 - - - - - - - - A Vv
\%
2385.46 50.65 -23.35 74 44.53 27.37 1552 | 36.77 195 258 P H
2385.46 25.89 -28.11 54 - - - - - - A H
* 2441 115.3 - - 108.92 27.56 1559 | 36.77 195 258 P H
* 2441 90.54 - - - - - - - - A H
2484.53 50.74 -23.26 74 44.13 27.74 15.64 | 36.77 195 258 P H
BT
2484.53 25.98 -28.02 54 - - - - - - A H
CH 39
2327.36 50.41 -23.59 74 44.5 27.25 1544 | 36.78 | 361 303 P \%
2441MHz
2327.36 25.65 -28.35 54 - - - - - - A \%
* 2441 111.37 - - 104.99 27.56 1559 | 36.77 | 361 303 P \%
* 2441 86.61 - - - - - - - - A \%
2490.41 50.63 -23.37 74 44 27.76 15.64 | 36.77 | 361 303 P \%
2490.41 25.87 -28.13 54 - - - - - - A \%
TEL : 886-3-327-0868 Page Number : C1 of C26

FAX : 886-3-327-0855
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 114.56 - - 107.98 27.72 15.63 | 36.77 100 213 P H
* 2480 89.8 - - - - - - - - A H
2483.84 55.22 -18.78 74 48.61 27.74 15.64 | 36.77 100 213 P H
2483.84 30.46 -23.54 54 - - - - - - A H
H

BT
H
CH 78
* 2480 113.98 - - 107.4 27.72 15.63 | 36.77 | 358 302 P \%
2480MHz
* 2480 89.22 - - - - - - - - A \%
2483.72 54.97 -19.03 74 48.37 27.73 15.64 | 36.77 | 358 302 P \%
2483.72 30.21 -23.79 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C26
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 40.22 -33.78 74 57.37 32.12 8.49 57.76 - - P H

4804 15.46 -38.54 54 - - - - - - A H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 40.2 -33.8 74 57.35 32.12 8.49 57.76 - - P \%
2402MHz

4804 15.44 -38.56 54 - - - - - - A \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C3 of C26
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 39.84 -34.16 74 56.47 32.59 8.56 57.78 - - P H

4882 15.08 |-38.92 54 - - - - - - A | H

7323 44.4 -29.6 74 56.05 36.66 10.35 58.66 - - P H

7323 19.64 -34.36 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 41.91 -32.09 74 58.54 32.59 8.56 57.78 - - P \%
2441MHz

4882 17.15 -36.85 54 - - - - - - A \%

7323 44.24 | -29.76 74 55.89 36.66 10.35 | 58.66 - - P |V

7323 19.48 -34.52 54 - - - - - - A \Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C4 of C26
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 44.37 -29.63 74 60.53 33 8.63 57.79 - - P H
4960 19.61 -34.39 54 - - - - - - A H
7440 42.61 -31.39 74 54.77 36.12 10.47 | 58.75 - - P H
7440 17.85 -36.15 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 45.02 -28.98 74 61.18 33 8.63 57.79 - - P \%
2480MHz
4960 20.26 -33.74 54 - - - - - - A \%
7440 42.52 -31.48 74 54.68 36.12 10.47 | 58.75 - - P \Y
7440 17.76 -36.24 54 - - - - - - A \Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C5 of C26
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Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
23634 44.18 -29.82 74 61.66 39.1 -2.63 | 53.95 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BT
23688 43.21 -30.79 74 60.65 39.1 -2.62 53.92 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C6 of C26
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Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 2423 | -15.77 40 31.49 24.41 0.72 32.39 - - P H
52.32 23.83 -16.17 40 42.01 13.33 0.95 32.46 - - P H
59.16 2451 -15.49 40 44.19 11.72 1.03 32.43 - - P H
89.4 27.62 -15.88 43.5 44.18 14.59 1.26 3241 - - P H
99.66 27.66 -15.84 43.5 42.79 15.97 131 3241 - - P H
945.49 33.24 |-12.76 46 30.27 30.28 3.74 31.05 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 30 31.95 -8.05 40 39.21 24.41 0.72 32.39 - - P \%
39.18 28.89 -11.11 40 40.43 20.07 0.81 32.42 - - P Vv
52.32 32.98 -7.02 40 51.16 13.33 0.95 32.46 - - P \%
58.98 32.12 -7.88 40 51.8 11.72 1.03 32.43 - - P \%
92.28 29.63 -13.87 43.5 45.68 15.09 1.27 3241 - - P Vv
947.07 32.8 -13.2 46 29.73 30.37 3.74 31.04 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

<BR + EDR Ant.4>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2365.545 50.32 | -23.68 74 44.28 27.33 1549 | 36.78 | 130 91 P H
2365.545 25.65 | -28.35 54 - - - - - - A | H
* 2402 114.23 - - 108.05 | 27.41 1554 | 36.77 | 130 91 P H
* 2402 89.56 - - - - - - - - A | H
H
BT
H
CHOO
2351.475 49.66 |-24.34 74 43.67 27.3 1547 | 36.78 | 297 | 301 P |V
2402MHz
2351.475 2499 | -29.01 54 - - - - - - AV
* 2402 108.63 - - 102.45 | 27.41 1554 | 36.77 | 297 | 301 P |V
* 2402 83.96 - - - - - - - - AV
\
\
2347.66 50.25 | -23.75 74 44.26 27.3 15.47 | 36.78 | 245 94 P H
2347.66 25.46 | -28.54 54 - - - - - - A | H
* 2441 115.71 - - 109.33 | 27.56 1559 | 36.77 | 245 94 P H
* 2441 90.92 - - - - - - - - A | H
2494.19 50.54 | -23.46 74 43.88 27.78 15.65 | 36.77 | 245 94 P H
BT
2494.19 25.75 | -28.25 54 - - - - - - A | H
CH 39
2329.04 50.25 | -23.75 74 44.33 27.26 1544 | 36.78 | 362 | 294 P |V
2441MHz
2329.04 25.46 | -28.54 54 - - - - - - AV
* 2441 110.82 - - 104.44 27.56 15.59 36.77 362 294 P \%
* 2441 86.03 - - - - - - - - AV
2494.96 51.32 | -22.68 74 44.66 27.78 15.65 | 36.77 | 362 | 294 P |V
2494.96 26.53 -27.47 54 - - - - - - A \%
TEL : 886-3-327-0868 Page Number : C8 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 116.73 - - 110.15 27.72 15.63 | 36.77 142 88 P H
* 2480 91.94 - - - - - - - - A H
2483.76 58.2 -15.8 74 51.59 27.74 15.64 | 36.77 142 88 P H
2483.76 33.41 -20.59 54 - - - - - - A H
H

BT
H
CH 78
* 2480 109.61 - - 103.03 27.72 15.63 | 36.77 | 351 290 P \%
2480MHz
* 2480 84.82 - - - - - - - - A \%
2483.64 54.01 -19.99 74 47.41 27.73 15.64 | 36.77 | 351 290 P \%
2483.64 29.22 -24.78 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C9 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 40.1 -33.9 74 57.25 32.12 8.49 57.76 - - P H

4804 15.31 -38.69 54 - - - - - - A H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 40.41 -33.59 74 57.56 32.12 8.49 57.76 - - P \%
2402MHz

4804 15.62 -38.38 54 - - - - - - A \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C10 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 39.7 -34.3 74 56.33 32.59 8.56 57.78 - - P H

4882 1491 | -39.09 54 - - - - - - A | H

7323 43.71 -30.29 74 55.36 36.66 10.35 58.66 - - P H

7323 18.92 -35.08 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 40.69 -33.31 74 57.32 32.59 8.56 57.78 - - P \%
2441MHz

4882 15.9 -38.1 54 - - - - - - A \%

7323 43.95 |-30.05 74 55.6 36.66 10.35 | 58.66 - - P |V

7323 19.16 -34.84 54 - - - - - - A \Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C11 of C26
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 41.02 -32.98 74 57.18 33 8.63 57.79 - - P H
4960 16.23 -37.77 54 - - - - - - A H
7440 41.7 -32.3 74 53.86 36.12 10.47 | 58.75 - - P H
7440 16.91 -37.09 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 41.31 -32.69 74 57.47 33 8.63 57.79 - - P \%
2480MHz
4960 16.52 -37.48 54 - - - - - - A \%
7440 41.78 -32.22 74 53.94 36.12 10.47 | 58.75 - - P \Y
7440 16.99 -37.01 54 - - - - - - A \Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C12 of C26
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24516 43.93 -30.07 74 60.12 39.69 -2.49 | 53.39 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BT
23616 42.66 -31.34 74 60.14 39.1 -2.63 53.95 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C13 of C26

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
52.86 2535 |-14.65 40 43.8 13.05 0.95 32.45 - - P H
58.8 26.03 -13.97 40 45.67 11.76 1.03 32.43 - - P H
87.6 25.64 -14.36 40 42.37 14.43 1.25 3241 - - P H
774.85 29.92 |-16.08 46 30.63 28.08 3.35 32.14 - - P H
860.96 31.48 | -14.52 46 30.61 29.1 35 31.73 - - P H
950.23 33.32 |-12.68 46 30.06 30.52 3.75 31.01 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 30 31.92 -8.08 40 39.18 24.41 0.72 32.39 - - P \%
39.36 28.53 -11.47 40 40.16 19.98 0.81 32.42 - - P Vv
52.68 32.34 -7.66 40 50.7 13.14 0.95 32.45 - - P \%
58.08 31.79 -8.21 40 51.32 11.89 1.02 32.44 - - P \%
864.91 31.02 -14.98 46 30.19 29.03 3.51 31.71 - - P \Y,
947.07 32.95 -13.05 46 29.88 30.37 3.74 31.04 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

<HR 2Mbps Ant.3>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2342.97 50.64 -23.36 74 44.67 27.29 15.46 | 36.78 | 375 | 217 P H
2342.97 25.97 -28.03 54 - - - - - - A H
* 2402 114.15 - - 107.97 27.41 1554 | 36.77 | 375 | 217 P H
* 2402 89.48 - - - - - - - - A H
H
BT
H
CHO0
2353.365 50.85 -23.15 74 44.84 27.31 15.48 | 36.78 | 376 | 303 P \Y
2402MHz
2353.365 26.18 -27.82 54 - - - - - - A |V
* 2402 112.33 - - 106.15 27.41 15.54 | 36.77 | 376 | 303 P \Y
* 2402 87.66 - - - - - - - - A |V
\Y
\Y
2315.74 50.54 -23.46 74 44.66 27.23 1543 | 36.78 | 321 | 220 P H
2315.74 25.87 -28.13 54 - - - - - - A H
* 2441 114.65 - - 108.27 27.56 1559 | 36.77 | 321 | 220 P H
* 2441 89.98 - - - - - - - - A H
2486.49 51.23 -22.77 74 44.61 27.75 15.64 | 36.77 | 321 | 220 P H
BT
2486.49 26.56 -27.44 54 - - - - - - A H
CH 39
2382.8 50.44 -23.56 74 44.32 27.37 15.52 | 36.77 | 361 | 303 P \Y
2441MHz
2382.8 25.77 -28.23 54 - - - - - - A |V
* 2441 111.98 - - 105.6 27.56 1559 | 36.77 | 361 | 303 P \Y
* 2441 87.31 - - - - - - - - A \%
2485.93 50.68 -23.32 74 44.07 27.74 15.64 | 36.77 | 361 | 303 P \Y
2485.93 26.01 -27.99 54 - - - - - - A |V
TEL : 886-3-327-0868 Page Number : C15 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2480 114.97 - - 108.39 27.72 15.63 | 36.77 | 345 219 P H
2480 90.3 - - - - - - - - A H
2483.88 55.78 -18.22 74 49.17 27.74 15.64 | 36.77 | 345 219 P H
2483.88 3111 -22.89 54 - - - - - - A H
H

BT
H
CH 78
2480 113.21 - - 106.63 27.72 15.63 | 36.77 | 400 302 P \%
2480MHz
2480 88.54 - - - - - - - - A \%
2483.52 54.12 -19.88 74 47.52 27.73 15.64 | 36.77 | 400 302 P \%
2483.52 29.45 -24.55 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C16 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 40.33 -33.67 74 57.48 32.12 8.49 57.76 - - P H

4804 15.57 -38.43 54 - - - - - - A H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 39.45 -34.55 74 56.6 32.12 8.49 57.76 - - P \%
2402MHz

4804 14.69 -39.31 54 - - - - - - A \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C17 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 39.87 -34.13 74 56.5 32.59 8.56 57.78 - - P H

4882 15.2 -38.8 54 - - - - - - A | H

7323 43.41 -30.59 74 55.06 36.66 10.35 58.66 - - P H

7323 18.74 -35.26 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 40.64 -33.36 74 57.27 32.59 8.56 57.78 - - P \%
2441MHz

4882 1597 | -38.03 54 - - - - - - AV

7323 4466 |-29.34 74 56.31 36.66 10.35 | 58.66 - - P |V

7323 19.99 -34.01 54 - - - - - - A \Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C18 of C26
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 42.1 -31.9 74 58.26 33 8.63 57.79 - - P H
4960 17.34 -36.66 54 - - - - - - A H
7440 43.25 -30.75 74 55.41 36.12 10.47 | 58.75 - - P H
7440 18.49 -35.51 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 41.22 -32.78 74 57.38 33 8.63 57.79 - - P \%
2480MHz
4960 16.46 -37.54 54 - - - - - - A \%
7440 41.91 -32.09 74 54.07 36.12 10.47 | 58.75 - - P \Y
7440 17.15 -36.85 54 - - - - - - A \Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C19 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

<HR 2Mbps Ant.4>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2328.165 50.13 -23.87 74 44.21 27.26 15.44 | 36.78 | 131 87 P H
2328.165 25.46 -28.54 54 - - - - - - A H
* 2402 114.5 - - 108.32 27.41 15.54 | 36.77 | 131 87 P H
* 2402 89.83 - - - - - - - - A H
H
BT
H
CHO0
2361.66 50.23 -23.77 74 44.2 27.32 1549 | 36.78 | 334 | 301 P \Y
2402MHz
2361.66 25.56 -28.44 54 - - - - - - A |V
* 2402 108.74 - - 102.56 27.41 15.54 | 36.77 | 334 | 301 P \Y
* 2402 84.07 - - - - - - - - A |V
\Y
\Y
2344.16 49.96 -24.04 74 43.99 27.29 15.46 | 36.78 | 242 91 P H
2344.16 25.29 -28.71 54 - - - - - - A H
* 2441 115.48 - - 109.1 27.56 15.59 | 36.77 | 242 91 P H
* 2441 90.81 - - - - - - - - A H
2483.69 50.74 -23.26 74 44.14 27.73 15.64 | 36.77 | 242 91 P H
BT
2483.69 26.07 -27.93 54 - - - - - - A H
CH 39
2346.4 50.42 -23.58 74 44.44 27.29 15.47 | 36.78 | 365 | 297 P \Y
2441MHz
2346.4 25.75 -28.25 54 - - - - - - A |V
* 2441 110.53 - - 104.15 27.56 15.59 36.77 365 297 P \%
* 2441 85.86 - - - - - - - - A \%
2490.13 50.93 -23.07 74 44.3 27.76 15.64 | 36.77 | 365 | 297 P \Y
2490.13 26.26 -27.74 54 - - - - - - A |V
TEL : 886-3-327-0868 Page Number : C20 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 115.5 - - 108.92 27.72 15.63 | 36.77 180 90 P H
* 2480 90.83 - - - - - - - - A H
2483.64 57.08 -16.92 74 50.48 27.73 15.64 | 36.77 180 90 P H
2483.64 32.41 -21.59 54 - - - - - - A H
H

BT
H
CH 78
* 2480 110.47 - - 103.89 27.72 15.63 | 36.77 | 353 291 P \%
2480MHz
* 2480 85.8 - - - - - - - - A \%
2483.68 53.95 -20.05 74 47.35 27.73 15.64 | 36.77 | 353 291 P \%
2483.68 29.28 -24.72 54 - - - - - - A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C21 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 39.2 -34.8 74 56.35 32.12 8.49 57.76 - - P H

4804 14.53 -39.47 54 - - - - - - A H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 40.61 -33.39 74 57.76 32.12 8.49 57.76 - - P \%
2402MHz

4804 15.94 -38.06 54 - - - - - - A \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 38.92 -35.08 74 55.55 32.59 8.56 57.78 - - P H

4882 14.25 -39.75 54 - - - - - - A H

7323 43.88 -30.12 74 55.53 36.66 10.35 58.66 - - P H

7323 19.21 -34.79 54 - - - - - - A H

H

H

H

H

H

H

H

BT
H
CH 39
4882 39.64 -34.36 74 56.27 32.59 8.56 57.78 - - P \%
2441MHz

4882 14.97 | -39.03 54 - - - - - - AV

7323 43.61 |-30.39 74 55.26 36.66 10.35 | 58.66 - - P |V

7323 18.94 | -35.06 54 - - - - - - AV

\%

\Y,

\%

\Y,

\%

\%

\%

\Y
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 40.55 -33.45 74 56.71 33 8.63 57.79 - - P H
4960 15.88 -38.12 54 - - - - - - A H
7440 42.03 -31.97 74 54.19 36.12 10.47 | 58.75 - - P H
7440 17.36 -36.64 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 78
4960 41.2 -32.8 74 57.36 33 8.63 57.79 - - P \%
2480MHz
4960 16.53 -37.47 54 - - - - - - A \%
7440 41.76 -32.24 74 53.92 36.12 10.47 | 58.75 - - P \Y
7440 17.09 -36.91 54 - - - - - - A \Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C24 of C26

FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C25 of C26
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

A calculation example for radiated spurious emission is shown as below:

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
BT
CH 00 2390 55.45 -18.55 74 54.51 32.22 4.58 35.86 103 308 P H
2402MHz
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)
Peak measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C26 of C26

FAX : 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21.0~26.0°C
Test Engineer : Bigshow Wang, Quentin Liu, and Danel Lee

Relative Humidity : 45~60%

<BR + EDR Ant.3>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BT CHOO 2402MHz
Horizontal Fundamental

- i

90.9/ J ‘ 90.0|

504 S0 bt AR i s i A

i~ R o m e e
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORTZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORTZONTAL
oW TO0G00Ns 1 VoW S B00kAs YAt Ao To00o0Ks 1 b0 D00Ks W At
Peak
TEL : 886-3-327-0868 Page Number : D1 of D52

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report

No. : FR380307A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHOO 2402MHz

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2023.08-18

310 2320,

ite
Condition

340, 2380,

2360,
Frequency (Hz)

+03CHI5-HY
+PEAK_BE_74 3m 9120b_02294_230630 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2400,

evel (@BuVim)

Date: 2023.08-18

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]
s00]

400
304
200
100

000 300,

Condition

500 1700 1900 2100 2300. 2500, 2700
Frequency (MHz)

03CHI5-HY

+PEAK_74 3m 9120D_02294_230630 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

3000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR380307A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal

Fundamental

Peak

:PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

o
50.0) . Y e se—g e ———— L L SRS Sl -
o
ite :03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RO T005000R 1 VoW Sec0 00es St Ao To00 000k Vo300 0008tz Sty
Peak
wod
o
800 PEAK_BE_74
w
50,01 .
o
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR380307A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Vertical

Fundamental

Peak

+PEAK_BE_74 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

o
s
50.0) A 000 ke At R e ]
o
ite :03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
RO T005000R 1 VoW Sec0 00es WAL Ao To000onks s Vo300 00061z SMT At
Peak
wod
o
800 PEAK_BE_74
w
A
g .
o
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

509 \ 904
09 / PEAK_BE 74 # PEAK 74
mwww"““ﬂ DN A N B | Y R N S U PR SR R e
:03CH15-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D5 of D52



samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

Date: 2023.08-18

A (@BuVim)

evel (@BuVim) Date: 2023.08-18

1300

1200 ;
100 4

n

900) f \ 90|

9 i PEAR_BE T4 a0 PRI TS
70.0 A 70.0/
o M \” -
e
50,0ttt R NPT SN PO RO AU | 500] S S S SN AU DO SR
400 a0
309 300
200 200
100 100
50 o gt 0 G0 W0 0. 0 i0_ 20 260 2500 200 e
Freaquency (e) Freauency ()
:03CH15-HY 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition : PEAK_74 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868

Page Number : D6 of D52
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Report No.

: FR380307A

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHOO 2402MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 2023.03.13 evel (BuVim) Date: 2023.08-18
1300 1300

1200 1200

1109 o)

1000 1000

900 904

09 PEAK 74 # PEAK 74
700 700

500 el 0 =
500) . T Py 500 d It

b 5 s i A

400 st 400

300 304

200 200

109 100

000 000, 000 10000, T2000. 14000, T6000. 18000 000 G000, 000 0000 42000 14000, 6000, 18000
Frequency (MHz) Freaquency (MHz)

ite +03CHISHY 03CHIS
Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition

-HY
+PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHOO 2402MHz

Horizontal

Vertical

A (@BuVim) Date: 2023.08-18

AVG[54

4470 14473, 14475, 14477, 14479, 1481, 14483, 14485, 14457, 1449, 14491, 14493, 14495, 14497, 14500

Frequency (Hz)

evel @BuVim) Date: 2023.08-18

AVG[54

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14457, 14500

17.7G
~18G
Avg

Frequency (MHz)
£ 03CHI5-HY 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition * AV6_54 3m 9120D_02294_230630 VERTICAL
1 (@BuVim) Date: 2023.08-18 evel @BuVim) Date: 2023.08-18
1300) 1300
1200) 1200
100 04|
1000) 1000
900) 90|
s00) s00)
700 700)
600) VG54 609 AVG[54
500 s00]
T T [ ] L At | 1 | 1
400) 400
300) 300]
200 200]
109 100
7700 17730, 17750. 7770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930. 17950, 17970, 18000 7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
y (bz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL

Condition AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2023.08-18

PERK 74

2

A6l
P e e R :

5000, 5000, 10000, 12000, 4000, 6000, 18000

+03CHI5-
PEAK 74

Frequency (Hz)

HY
3m 91200_02294_230630 HORIZONTAL

evel @BuVim)

Date: 2023.08-18

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]

G

504
400
304
200
100

2 W»MMW

000

Condition

5000, 5000, 70000, 12000, 4000, 6000, 18000
Frequency (MiHz)

03CHI5-HY
+PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No.

: FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal

Vertical

A (@BuVim) Date: 2023.08-18

AVG[54

4470 14473, 14475, 14477, 14479, 1481, 14483, 14485, 14457, 1449, 14491, 14493, 14495, 14497, 14500

Frequency (Hz)

evel @BuVim) Date: 2023.08-18

AVG[54

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14457, 14500

17.7G
~18G

Avg

Frequency (MHz)
£ 03CHI5-HY 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition * AV6_54 3m 9120D_02294_230630 VERTICAL
1 (@BuVim) Date: 2023.08-18 evel @BuVim) Date: 2023.08-18
1300) 1300
1200) 1200
100 04|
1000) 1000
900) 90|
s00) s00)
700 700)
600) VG54 609 AVG[54
500 s00]
L B (. e ]
400) 400
300) 300]
200 200]
109 100
7700 17730, 17750. 7770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930. 17950, 17970, 18000 7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
y (bz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL

Condition AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No.

: FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2023.08-18

PERK 74

G

I e e el IS
|
|
I
|

5000,

5000, 10000, 12000, 4000, 6000, 18000
Frequency (Hz)

+03CHI5-HY
+PEAK_74 3m 9120D_02294_230630 HORIZONTAL

evel @BuVim)

Date: 2023.08-18

PERK 74

AVG,

400f

P N T p s B

000

Condition

5000,

5000, 10000, 12000, 4000, 6000, 18000

Freaquency (MHz)

03CHI5-HY
+PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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A (@BuVim) Date: 2023.08-18 evel @BuVim) Date: 2023.08-18
1300) 1300
1200) 1200
10 0|
1000) 1000
900) 90|
s00) s00)
709 700]
600 AVG[54 609 AVG[54
500 s00]
400) X
300 300]
209 200)
109 100)
4470 14473, 14475, 14477, 14479, 1481, 14483, 14485, 14457, 1449, 14491, 14493, 14495, 14497, 14500 14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14457, 14500
Frequency (Hz) Frequency (MHz)
£ 03CHI5-HY 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition * AV6_54 3m 9120D_02294_230630 VERTICAL
1 (@BuVim) Date: 2023.08-18 evel @BuVim) Date: 2023.08-18
1300) 1300
1200) 1200
100 04|
1000) 1000
900) 90|
s00) s00)
700 700)
600) VG54 609 AVG[54
500 s00]
Py IR P L S S e e S U S S i SR B e e S e e S A B e S
300) 300]
200 200]
109 100
7700 17730, 17750. 7770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930. 17950, 17970, 18000 7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
y (bz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
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Emission above 18GHz

2.4GHz BT (SHF @ 1m)

BT 2.4GHz 2400~2483.5MHz

BT SHF

Horizontal Vertical

A (@Buvim) Date: 20230818

o aBovm) Date: 20230818
1300 1300
1200 1200
1100 ol
1000 1009
s00) 500
09 PEAK 74 800 PEAK 74
700 70
609 A6 54 609 VG 54
500 - 504 =
i A N AL -~ B e e e e B
300 300
200 200
100 100
000 To000. 2000621000 N T N =T w00 To000 2000 7000700 7000 Zaoon 26000
Froquency (H:) Froquency (iH:)
Site 2 03CH15-HY Site. : 03CHI5-HY
Condition :PEAK_74 1m SHF_00994_221104 HORIZONTAL

Condition PEAK_74 Im SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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Emission below 1GHz

2.4GHz BT (LF)

BT 2.4GHz 2400~2483.5MHz

BT LF

Horizontal Vertical

1 (@Buvim) Date: 20230818 el (gBuVim) Date: 20230818
743 743

s8] 685

629) 629)

574 = 574 -
514 s1.4)

4511 571

s00f—1 aoof—1

343 ° 343 5

sl o H WWAWWM ::2 E M

. JPLVWI_ i ——

00 0. 300 400 S0 600 700 800, 900 10 0 100 200 300, 40 500 600 700 800 900 1000
Frequency (1H2) Frequency (MHz)
Site :03CHI5-HY Site +03CHI5-HY

Condition + QP 3m 15BTLO6_230318_16 HORTZONTAL Condition QP 3m 15BTLO6_230318_16 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D14 of D52
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<BR + EDR Ant.4>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHOO 2402MHz

S Date: 20230818 1 aBvm) oate: 2023.08.18
g ‘ nd
1209 ‘ 1200
10g 100
%09 ‘ 304
00 T L PEAK T
7o 704
609 a0l
50, el - L S I e |
400 400
209 204
209 204
100 10
ST B0 7360, ED 700 zats 0 won  wo oo s 7in 700 700 7o o
Fraquency (i) Freauency (i)
site £03CHIS-HY site 03CHISHY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORTZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHOO 2402MHz

Vertical Fundamental

1 (@BuVim)

Date: 2025.08.18 A dBuvim) Date: 2023.08.18
1300 1300
1200 1200
1100 o)
1000 1000
900 904
300 a0 AT
700 700
500 o
509 1 ! 00 LA
400 400
300 300
209 200
109 100
10 2020, 7540, 7360, 780, 2400, 15 000 00 500 700 1900 2100 200 2600 2700, 3000
Froquency (Miz) Frequency (HHz)
site $03CHI5HY +03CHISHY
Condition + PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL

+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal Fundamental

1 (@BuVim)

Date: 2023.08-18 ) (@Buim) Date: 2023.08-18
1300) 1300
1200) 1200
1100) 04|
1000) 1000
900) 90|
s00) s00) kT
700 700)
s00) s00)
sl s00] st o]
400) 400
300 300]
209 200)
109 100
3102320, 2340, 2360, 2360, 2400, 240, 2440, 24 000 300, 1500, 700 1s00. 2100, 2300  2500.  Z700. 3000
Frequency (Mz) Frequency (Hz)
site +03CHI5-HY $03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2023-08-18
1300)

110.0| al

100

500 1

209 PEAK BE 74

400)

300

209

109

430 2840, 250, 2450, 270, 2480, 250, 2500
Frequency (hz)

site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL

+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Vertical Fundamental

o
s
50.0) Y. R v A SRS SR K o S (S S e
o
Ao T005000R 1 VoW s T00rs WA oW To00Conks s Vw3050 000%4s SWT Ao
Peak
od

809 PEAK_BE 74|
700
500)

e

430 2840, 250,

2450, 270, 2480, 250, 2500
Frequency (hz)
site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_230630 VERTICAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

1 @BuVim)

209 PEAK BE 74| 800 PEAK 74|

\

60.0] = 60.0/

R et i e A ettt Y Peerm——————————— M L S e
(Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

1 @BuVim) Date: 2023.08-18 ) (@Buim) Date: 2023.08-18
1300) 1300

1200) 1200

1100) 04| 1

1000) 1000

900) 90|

s00)

PEAK_BE 74| 809 PERK 74|
700 700)
s00) s00)
500

R USSR SO SO M| Y S ————————— e
400) 400
300 300]
209 200)
109 100
460 477.2479.2451 248 91, 2500 000 300, 1500, 700 1s00. 2100, 2300  2500.  Z700. 3000
Frequency (Miz) Frequency (Hz)
site +03CHI5-HY $03CHIS-HY
Condition +PEAK_BE_74 3m 91200_02294_230630 VERTICAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL

+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak
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2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHOO 2402MHz

Horizontal Vertical

) @Buvim) Date: 2023.08-18 A dBuvim) Date: 2023.08.18
1300 1304
1200 1200)
1109 1100
1000 1004
900) 904
800 PEAI 74| 200 PEAK 74|
700 700
600 AV, c00) G
500 P R 500 R ——
A g g e PR g e
400 X Tt an.owww
300 300 |
200 200 |
100 100 ‘
000 000, o0 do000 72000 4006 16000, 18000 00 w000, 000, oo o0 Taodo. 6000 18000
Froquency (Wiz) Frequency (MHz)
site $03CHIS-HY +03CHIS-HY
(Condition :PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D21 of D52
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHOO 2402MHz

Horizontal

Vertical

1 (@BuVim) Date: 2023.08-18

VG5

4470 14473, 14475, 14477, 14479, 14481, 14483, 14455 14457, 14409, 14491, 14493, 14495, 14497, 14500

Frequency (z)

) (@Buvim) Date: 2023.08-18

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14437, 14409, 14491, 14493, 14495, 14497, 14500

17.7G
~18G

Avg

site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL

14.47G
~14.5G
Avg.

s
600 AVG 54} 60| AVG 54|
g
tou‘w/\%/—\w/—%\‘ An.n‘f\m'f\’_"/_‘x
g

Frequency (1Hz)
Site 03CHI5-HY
Condition * AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal Vertical

Peak

Avg.

) @uvim) Date: 2025.08.18 ) @wuvim) Date:2073.08.18
1300 1300

1200 1200

1100 0]

1000 1000

900 909

209 PEAK 74| 800 PEAK 74

700 70

500 o 60 -

s00) S —— 504 = e

) 2 RS S —

100 QLT e

s00) 300

200 200

100 109

00 oo wos  fooe.  TE00 w400 f6000. 78000 00 L T T R Y
Frogquency (e) Froquency (WH:)

ite £ 03CHIS-HY £ 03CHIS-HY
Condition :PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition +PEAK_74 3m 91200_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal

Vertical

17.7G
~18G
Avg

7700 17730, 17750. 17770, 17790, 17810, 17630, 17850, 17870, 17890, 17910, 17930. 17950, 17870, 13000
)

site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL

s
600 AVG 54 c00) VG 54
.y
s
S R T S T R TR T 8 T T T S T S A T T T S T TS 00
14.47G
~14.5G
Avg.
s
600 AVG 54 600 AVG 54
g

L e ]
400

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 16000
Frequency (1Hz)

Site 03CHI5-HY

Condition * AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal

Vertical

Peak

Avg.

1 By bate: 2073.08.12 2 uvim) Date: 2023.08.18
130 1300
1200 1200
110 10
1000 100
s00) s0q)
9 PR 74| w0 PERK 74
700 700
o) g0 sog| G
500 SE S 504 S—
1 s g ot T b S e e e
00 JrY——
200 s00)
200 200)
100 100
o0 G0 w0 iouo raoo  raooo fadoo o000 000 Goo oo ooee  Tauo  Tao  feudo  7ao00
frequency () requency ()
ite £03CHISHY £03CHISHY
Condition :PEAK_74 3m 91200_02294_230630 HORTZONTAL Condition +PEAK_74 3m 91200_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal

Vertical

1 (@Buvim)

Date: 2023.08-18

AVG[54

Date: 2023.08-18 ) @By
1300) 1300
1200) 1200
1100) 04|
1000) 1000
900) 90|
s00) s00)
700 700)
s00) w5 s00)
500 s00]
300 300]
209 200)
109 100
4470 14473, 14475, 14477, 14479, 14481, 14483, 14455 14457, 14409, 14491, 14493, 14495, 14497, 14500

Frequency (z)

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 1450

17.7G
~18G
Avg

7700 17730, 17750. 17770, 17790, 17810, 17630, 17850, 17870, 17890, 17910, 17930. 17950, 17870, 13000
)

site
Condition

+03CHI5-HY
: AV6_54 3m 9120D_02294_230630 HORIZONTAL

14.47G
~14.5G
Avg.
s
600 AVG 54 600 AVG 54
w w
g

Site
Condition

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 16000

Frequency (1Hz)
03CHI5-HY
* AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

Emission above 18GHz

2.4GHz BT (SHF @ 1m)

BT 2.4GHz 2400~2483.5MHz

BT SHF

Horizontal Vertical

A (@Buvim) Date: 20230818

el (@Buvim) Date: 2023.08.18
1300 1300

1200 1200

1100 o)

1000 1000

509 90

204 PEAK T & PEAK 74]
700 700

609 6 54 e A6 54
500 504
e et e e i S Y A—. N P e
309 304

200 200

100 100

8000 19000, 20000, 21000 72000, 73000, 2000 250 5000 19000, 70000, 7000, 22000 73000, Za000. 25000
Frequency (HHz) Frequency (HHz)

site +03CHI5HY Site +03CHI5-HY
Condition +PEAK_74 Im SHF_00994_221104 HORTZONTAL Condition

PEAK_74 Im SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

Emission below 1GHz

2.4GHz BT (LF)

BT 2.4GHz 2400~2483.5MHz

BT LF

Horizontal Vertical

s som) o 0730818 . bats 20230818
3 )
P osq
a9 029
- N - ol
514 514
e P
- tag—!
343 5 ° 3a3)3 o
25| ¢ & = 206f}

3 T . ool o
s b fh - B———— 229 MW”’

o, .

ral I A i 14 -
w y
51 51

I e o e me WeRe W0 o T wo W T

reauency iz recuancy )

Site :03CH15-HY Site. :03CHI5-HY

Condition + QP 3m 15BTLO6_230318_16 HORTZONTAL Condition QP 3m 15BTLO6_230318_16 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D28 of D52
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

<HR 2Mbps Ant.3>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHOO 2402MHz

Horizontal Fundamental

.
. B —]
. ] e
o
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868 Page Number : D29 of D52
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHOO 2402MHz

Vertical Fundamental

A (@BuVim) Date: 2023.08-18

evel (dBuvim) Date: 2023.08-18
1300 1300

1200 1200

1109 o)

1000 1000

900 904

300 a0 ]

700 700

500 0

AVG 54

509 st B e e R e
400 400

300 304

200 200

109 100

510 2320, 7540, 2360, 780, 2400, 15 000 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (Mie) Frequency (MH:)
+03CHI5HY 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_02294_230630 VERTICAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BT CH39 2441MHz
Horizontal Fundamental
o
s
50.0] etationli 50.0| s e it o ephenteet
o
:03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RO T005000R 1 VoW Sec0 00es St Ao To00 000k Vo300 0008tz Sty
Peak
1100| /\
wod
800 PEAK_BE 74
e
s
s
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
o To00000R VoW e ots
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380307A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Vertical

Fundamental

A (@BuVim)

Date: 2023.08-18

Peak

+PEAK_BE_74 3m 91200_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

o

s

50.0) 3 1Y) Seu SR ————— L U

o

ite :03CHI5-HY 03CHI5-HY

Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_230630 VERTICAL
RO T005000R 1 VoW Sec0 00es WAL Ao To000onks s Vo300 00061z SMT At

Peak

wod N

800 PEAK_BE 74

s |

50.0f "

s

Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

Date: 2023.08-18

A (@BuVim)

evel (@BuVim) Date: 2023.08-18

1300
1200

1
100 00l

1000 1004

a0 s0q|

800 [PEAK_BE 74 800 PEAK 74|
100 — 704

s e 0l

bttt

G 54
509 bt 000t et e R e
400 400
300 304
200 200
109 100

460 7o) 2500 000 300, 1500, 700, 1s00. 2100, 2300, 00, 2700, 3000
Frequency (Miz) Frequency (MHz)
+03CHI5-HY 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868

Page Number : D33 of D52
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

A (@BuVim) Date: 2023.08-18

evel (@BuVim) Date: 2023.08-18

1300
1200

110.0{ ’\ 110.0| 1

\ PEAK_BE 74| 09 PERK 74
709 700]

s00) J ) 609 AVG_54
Y, SISTITPRRE e

L T NI W I s00]

400) 400

300 300]

209 200)

109 100)

460 7o) 491, 2500 000 300, 1500, 700, 1s00. 2100, 2300, 00, 2700, 3000
Frequency (Miz) Froquency (MHz)
+03CHI5-HY 03CHI5-HY

Condition +PEAK_BE_74 3m 9120b_02294_230630 VERTICAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHOO 2402MHz

Horizontal Vertical

A (@BuVim) Date: 2023.08-18

evel(Buvim) Date: 2023.08-18
1300 1304)
1200 1200)
1100 1100
1000 1004
909) 904
0 PERK 73] w09 PERK T4
700 704
c09) o sog| A,
50l e v —— 504 T
DT U e e sl N At
00 400
300 300
200 200
100 100
000 000, 000 o000 72000 4000 16000, 18000 00 w000 000, o0 400 TG00 6000 18000
Frequency (Mie) Froquency (M)
$03CHIS-HY 03CHI5-HY
Condition +PEAK_74 3m 91200_02294_230630 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

1 (4BuVim) Date: 2023.08-48 evel (dBuVim) Date: 20230848
1309 1300]
1209 1200
100 100
1009 100.0]
00 90|
800 80|
700) 700)
600 YAE] 600 AVG 54
500 500
300) 300
200) 200)
100) 100/
14470 14473, 14475, 14ATT. 14475, 14401, 14483, 14485, 14487, 14409, 14491, 14493, 14495, 14487, 14500 14470 14473, 14475, 14471, 14479, 14481, 14483, 14485, 14457, 13409, 14491, 14493, 14495, 14457, 14500
Frequency (MHz) Frequency (MHz)
+03CHIS-HY 03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition + AV6_54 3m 9120D_02294_230630 VERTICAL
1 (4BuVim) Date: 2023.08-48 evel (dBuVim) Date: 20230818
1309 1300]
1209 1200
1100 100
1009 100.0]
00 90|
800 80|
700) 700/
600 G 54 600 AVG[54]
500 500
i SR B S e S S e I NI S i NN I S S R e S M B e S
300) 300
200) 200)
100) 100
7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930. 17950, 17970, _ 180 7700 17730. 17750, 17770, 17790 17810, 17830, 17850, 17870, 17890. 17910, 17930, 17950. 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CHIS-HY Site :03CHIS-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL

TEL : 886-3-327-0868

Page Number : D36 of D52
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal Vertical

) aBuvim) Date: 20230818 el aBuvm) Dot 20230849
1209 1200

1209 1200

100 10

1009 1000

500 s0q)

209 PEAK 74 800 PEAK 74

700 700

a0l e 0l .

509 i e R — s0q) R T e

P R 400

509 s00)

200 200

100 100

00 L T ) o0 W0 w0 oo w0 w0 0o i
requency (o) requency (o)
:03CH15-HY 03CHI5-HY

Condition :PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

1 (4BuVim) Date: 2023.08-48 evel (dBuVim) Date: 20230848
1309 1300]
1209 1200
100 100
1009 100.0]
00 90|
800 80|
700) 700)
600 YAE] 600 AVG 54
500 500
400 X
300) 300
200) 200)
100) 100/
14470 14473, 14475, 14ATT. 14475, 14401, 14483, 14485, 14487, 14409, 14491, 14493, 14495, 14487, 14500 14470 14473, 14475, 14471, 14479, 14481, 14483, 14485, 14457, 13409, 14491, 14493, 14495, 14457, 14500
Frequency (MHz) Frequency (MHz)
+03CHIS-HY 03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition + AV6_54 3m 9120D_02294_230630 VERTICAL
1 (4BuVim) Date: 2023.08-48 evel (dBuVim) Date: 20230818
1309 1300]
1209 1200
1100 100
1009 100.0]
00 90|
800 80|
700) 700/
600 G 54 600 AVG[54]
500 500
i U S e S S S e S BN ISS S S g NN M S e S e e A U e S
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200) 200)
100) 100
7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930. 17950, 17970, _ 180 7700 17730. 17750, 17770, 17790 17810, 17830, 17850, 17870, 17890. 17910, 17930, 17950. 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CHIS-HY Site :03CHIS-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal Vertical

A (@Buvim) Date: 2023.08.18 evel (BuVim) Date: 2023.08-18
1300 1300

1200 1200

1109 o)

1000 1000

900 904

09 PEAK 74 # PEAK 74
700 700

609 G e g
50.0) T YT p—— 50| P e

4 JIUIE e s 5 N

LY - ”‘”*""“‘ 400 i

300 i 304
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109 ‘ 100

000 000, 000 10000, T2000. 14000, T6000. 18000 000 G000, 000 0000 42000 14000, 6000, 18000
Frequency (MHz) Freaquency (MHz)
+03CHISHY 03CHI5-HY

Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR380307A

1 (4BuVim) Date: 2023.08-48 evel (dBuVim) Date: 20230848
1309 1300]
1209 1200
100 100
1009 100.0]
00 90|
800 80|
700) 700)
600 YAE] 600 AVG 54
500 500
400 001
300) 300
200) 200)
100) 100/
14470 14473, 14475, 14ATT. 14475, 14401, 14483, 14485, 14487, 14409, 14491, 14493, 14495, 14487, 14500 14470 14473, 14475, 14471, 14479, 14481, 14483, 14485, 14457, 13409, 14491, 14493, 14495, 14457, 14500
Frequency (MHz) Frequency (MHz)
ite +03CHIS-HY 03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition + AV6_54 3m 9120D_02294_230630 VERTICAL
1 (4BuVim) Date: 2023.08-48 evel (dBuVim) Date: 20230818
1309 1300]
1209 1200
1100 100
1009 100.0]
00 90|
800 80|
700) 700/
600 G 54 600 AVG[54]
500 500
o R ~ 1] e e AU e e e e i
300) 300
200) 200)
100) 100
7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930. 17950, 17970, _ 180 7700 17730. 17750, 17770, 17790 17810, 17830, 17850, 17870, 17890. 17910, 17930, 17950. 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CHIS-HY Site :03CHIS-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

<HR 2Mbps Ant.4>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHOO 2402MHz

Peak

1100/ I 00|
09 809 PEAK 74
B -
. o El wwTrrerrvee— e e e S e
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHOO 2402MHz

Vertical Fundamental

) @Bovim) Date: 20230018 —— Date: 20230818
1300 1300

1200 1200

100 00l

1000 1004

a0 s0q|

00 504 ek
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s s0dl
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S0 7520 0. 7560, 760, 0 7 G ™o 10 oo 1o 2o B0 306 2700 000
Froauency () Froauency (i)
:03CH15-HY 03CHI5-HY

Condition :PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition : PEAK_74 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BT CH39 2441MHz
Horizontal Fundamental
o
s
50.0) 0.0 kA AN A A sttt e |
o
:03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RO T005000R 1 VoW Sec0 00es St Ao To00 000k Vo300 0008tz Sty
Peak
oo a
wod
o\
50.gpA
s
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
o To00000R VoW e ots
Peak Left blank

TEL : 886-3-327-0868

Page Number : D43 of D52
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR380307A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Vertical

Fundamental

A (@BuVim)

Date: 2023.08-18

Peak

+PEAK_BE_74 3m 91200_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

b
m
500) s04) L et e ]
ite :03CH15-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D>_02294_230630 VERTICAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL
oot i S e oo s W
oo [
209 PEAK BE 74
b -
‘
I
-
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D44 of D52



samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

a0 = A s0q)
PN PR WA B S R R [ R TR P A B PP S —— syttt
:03CHI5-HY 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D45 of D52



samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

A (@BuVim) Date: 2023.08-18

evel (@BuVim) Date: 2023.08-18

1300
1200

10.0| 1
1000 1000
50 500

PERK BE 74 - PERK 74
700 i 704
500 e 60
i

" osispemmgromnes
s00] S ATV RS N etd

400) 400
300 300]
209 200)
109 100)
460 7o) 491, 2500 000 300, 1500, 700, 1s00. 2100, 2300, 00, 2700, 3000
Frequency (Miz) Frequency (MHz)
+03CHI5-HY 03CHI5-HY
Condition +PEAK_BE_74 3m 9120b_02294_230630 VERTICAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D46 of D52



samonias. FCC RADIO TEST REPORT

Report No.

: FR380307A

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHOO 2402MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2023.08-18

PERK 74

AW

oy
e ket o

PEAK 74

5000,

5-H;

0000. 12000, 4000, 6000, 18000
requency (Hz)

v
3m 91200_02294_230630 HORIZONTAL

evel @BuVim)

Date: 2023.08-18

PERK 74

AV,

400l

R TR —
s ecempeamg e £ A o S

000

Condition

5000, 5000, 10000, 12000, 4000, 6000, 18000

Freaquency (MHz)
03CHI5-HY
+PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D47 of D52



samonias. FCC RADIO TEST REPORT

Report No. : FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CHOO 2402MHz

Horizontal Vertical

17.7G
~18G

Avg.

s
00 AVG 54 c00) AVG 54
g
g
S R T TS T R TR0 T 8 T T T Tt S T S A T T T S A RS 00
ite :03CH15-HY 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D0_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
600 AVG[54] 60| AVG 54}
e ]
g
Site 2 03CH15-HY Site. 2 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORTZONTAL

Condition AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D48 of D52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH39 2441MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2023.08-18

PERK 74

A,

;MWWWWN

5000, 5000, 10000, 12000, 4000, 6000, 18000
Frequency (Hz)
+03CHI5-

HY
+PEAK_74 3m 9120D_02294_230630 HORIZONTAL

evel @BuVim)

Date: 2023.08-18

1300
1200
o)
1000
904
a0

PERK 74

700]
s00]

AVG,

504
409
304
200
100

Y ———
et Aol =

000

Condition

5000,

5000, 10000, 12000, 4000, 6000, 18000

Freaquency (MHz)
03CHI5-HY
+PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D49 of D52



samonias. FCC RADIO TEST REPORT Report No. : FR380307A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m
BT CH39 2441MHz
Horizontal Vertical
i
00 AVG 54 c00) AVG 54
g
s
TS T S T T A TS T S T T
:03CHI5-HY 03CHI5-HY
Condition 1 AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
600 AVG 54 600 VG 54
R e e e e S e E E R
s
Site :03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
17.7G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D50 of D52
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380307A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal

Vertical

Peak

Avg.

1 aBovim) bat: 20230818 vt gBuvm) vate: 2023.08.18
1300 1300

1200 1200

10g 10

1000 1000

s00) s0q)

209 PEAK 74 800 PEAK 74
700 700

609 G 609 AVG,
50 TR = e s00) - e e e e
PPy —— ¢ <0

30,0/ ‘ 300

[

00 Gt w0 fouo raeo 7Aoo fagoo 000 000 Godooego oodo  Tauo  TAo fewdo.  7ao00
Froguenc () reauency (i)

ite £ 03CHISHY 03HIS.
Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition

-HY
+PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D51 of D52



samonias. FCC RADIO TEST REPORT

Report No. : FR380307A

1 (4BuVim) Date: 2023.08-48 evel (dBuVim) Date: 20230848
1309 1300]
1209 1200
100 100
1009 100.0]
00 90|
800 80|
700) 700)
600 YAE] 600 AVG 54
500 500
00,
300) 300
200) 200)
100) 100/
14470 14473, 14475, 14ATT. 14475, 14401, 14483, 14485, 14487, 14409, 14491, 14493, 14495, 14487, 14500 14470 14473, 14475, 14471, 14479, 14481, 14483, 14485, 14457, 13409, 14491, 14493, 14495, 14457, 14500
Frequency (MHz) Frequency (MHz)
+03CHIS-HY 03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition + AV6_54 3m 9120D_02294_230630 VERTICAL
1 (4BuVim) Date: 2023.08-48 evel (dBuVim) Date: 20230818
1309 1300]
1209 1200
1100 100
1009 100.0]
00 90|
800 80|
700) 700/
600 G 54 600 AVG[54]
500 500
B e e NN e S N e e oy et ]
300) 300
200) 200)
100) 100
7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930. 17950, 17970, _ 180 7700 17730. 17750, 17770, 17790 17810, 17830, 17850, 17870, 17890. 17910, 17930, 17950. 17970, 18000
Frequency (MHz) Frequency (MHz)
Site +03CHIS-HY Site :03CHIS-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D52 of D52



samonias. FCC RADIO TEST REPORT Report No. : FR380307A

Appendix E. Duty Cycle Plots

<BR + EDR Ant.3>
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Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.89 /100 =5.78 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.76 dB
3.  DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.89 ms x 20 channels = 57.8 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms /57.8 ms ] = 2 hops
Thus, the maximum possible ON time:
289 msx2=5.78ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.78 ms/100 ms) = -24.76 dB
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<BR + EDR Ant.4>
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Note:

4.  Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 =5.76 %
5.  Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

6. DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.88 ms x 20 channels = 57.6 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 57.6 ms ] = 2 hops
Thus, the maximum possible ON time:
288 msx2 =576 ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.76 ms/100 ms) = -24.79 dB
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<HR 2Mbps Ant.3>
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Note:

7. Worst case Duty cycle = on time/100 milliseconds =2 * 2.92 / 100 = 5.84 %
8.  Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.67 dB
9. DHb5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.92 ms x 20 channels = 58.4 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 58.4 ms ] = 2 hops
Thus, the maximum possible ON time:
292msx2=5.84 ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.84 ms/100 ms) = -24.67 dB
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<HR 2Mbps Ant.4>
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Note:

10. Worst case Duty cycle = on time/100 milliseconds =2 *2.92 / 100 = 5.84 %
11. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.67 dB
12. DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed,;
the on time period to have DH5 packet completing one hopping sequence is
2.92 ms x 20 channels = 58.4 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [L00 ms / 58.4 ms ] = 2 hops
Thus, the maximum possible ON time:
292msx2=5.84 ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.84 ms/100 ms) = -24.67 dB

—— T THE END——
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